
Full-scale aerobic granular sludge for municipal wastewater treatment -
granule formation, microbial succession, and process performance

Downloaded from: https://research.chalmers.se, 2024-03-20 10:09 UTC

Citation for the original published paper (version of record):
Ekholm, J., Persson, F., de Blois, M. et al (2022). Full-scale aerobic granular sludge for municipal
wastewater treatment - granule formation,
microbial succession, and process performance. Environmental Science: Water Research and
Technology, 8(12): 3138-3154. http://dx.doi.org/10.1039/d2ew00653g

N.B. When citing this work, cite the original published paper.

research.chalmers.se offers the possibility of retrieving research publications produced at Chalmers University of Technology.
[...]
reactors are operated as sequencing batch reactors (SBRs)

3138 | Environ. Sci.: Water Res. Technol., 2022, 8, 3138–3154 This journal is © The Royal Society of Chemistry 2022

a Department of Architecture and Civil Engineering, Chalmers University of

Technology, Sven Hultins gata 6, 412 96 Gothenburg, Sweden.

E-mail: jennifer.ekholm@chalmers.se
bH2OLAND, Östra Vattugränd 2, 441 30 Alingsås, Sweden
c Department of Biotechnology, Delft University of Technology, Van der Maasweg 9,

2629 HZ Delft, The Netherlands
d Royal HaskoningDHV, Laan 1914 35, 3800 AL Amersfoort, The Netherlands
e Division of Water Resources Engineering, Faculty of Engineering LTH, Lund

University, John Ericssons väg 1, 221 00 Lund, Sweden
f VA SYD, P.O. Box 191, 201 21 Malmö, Sweden
g Sweden Water Research, Scheelevägen 15, 223 70 Lund, Sweden

† Electronic supplementary information (ESI) available. See DOI: https://doi.org/
10.1039/d2ew00653g

Water impact

The aerobic granular sludge (AGS) technology allows for simultaneous removal of nitrogen, carbon, and phosphorus, as well as fast settling, all in one
reactor, which reduces energy demand and footprint. Little is yet known about AGS in full-scale, and no start-up studies have been made in countries with
low temperatures. This study increases the knowledge about the microbial community assembly in AGS, its start-up and operation at varying temperatures.

O
pe

n 
A

cc
es

s 
A

rt
ic

le
. P

ub
lis

he
d 

on
 0

4 
N

ov
em

be
r 

20
22

. D
ow

nl
oa

de
d 

on
 1

/4
/2

02
3 

9:
27

:3
4 

A
M

. 
 T

hi
s 

ar
tic

le
 is

 li
ce

ns
ed

 u
nd

er
 a

 C
re

at
iv

e 
C

om
m

on
s 

A
ttr

ib
ut

io
n 

3.
0 

U
np

or
te

d 
L

ic
en

ce
.

View Article Online
View Journal  | View Issue

http://crossmark.crossref.org/dialog/?doi=10.1039/d2ew00653g&domain=pdf&date_stamp=2022-11-24
http://orcid.org/0000-0003-3151-2933
http://orcid.org/0000-0002-0269-9375
http://orcid.org/0000-0002-9232-6096
http://orcid.org/0000-0002-3162-8971
http://orcid.org/0000-0003-0658-4775
http://orcid.org/0000-0001-5988-4048
http://orcid.org/0000-0003-4055-238X
http://orcid.org/0000-0001-6155-7759
https://doi.org/10.1039/d2ew00653g
https://doi.org/10.1039/d2ew00653g
http://creativecommons.org/licenses/by/3.0/
http://creativecommons.org/licenses/by/3.0/
https://doi.org/10.1039/d2ew00653g
https://pubs.rsc.org/en/journals/journal/EW
https://pubs.rsc.org/en/journals/journal/EW?issueid=EW008012


Environ. Sci.: Water Res. Technol., 2022, 8, 3138–3154 | 3139This journal is © The Royal Society of Chemistry 2022

with simultaneous plug-flow upward anaerobic feeding and
effluent withdrawal, followed by an aerobic mixed reaction
phase and settling.5 Today, more than 80 AGS plants treating
mainly municipal wastewater are operated around the world
under the tradename Nereda®.6 Operational results have
been reported from a few of these full-scale reactors, located
in Poland, the Netherlands, and South Africa.3,5,7–9 These
reactors generally show well-functioning removal of organic
matter, nitrogen and phosphorus under their local
conditions with, e.g., large temperature variations.

The start-up of AGS reactors is expected to be slower than
the corresponding CAS processes. The establishment of CAS
with biological phosphorus removal can take just a few
weeks,10 while the start-up of full-scale AGS takes a
considerably longer time.5,11 AGS reactors that are completely
seeded with AGS biomass can achieve biological nutrient
removal within a few weeks. During start-up, the granules
form, which is governed by selective settling and proliferation
of slow-growing microorganisms in the bottom-fed
reactors.12,13 Modelling of AGS has shown that selective
sludge wasting and selective feeding were the dominating
drivers for the granulation rate.11 However, the process is
intricate and the factors affecting granule size and microbial
composition are poorly understood.14–16 A large number of
studies on the microbial community structure and function
in AGS have been conducted in lab-scale reactors receiving
synthetic wastewater.17 The formation of granules during the
start-up of such reactors is generally associated with large
changes in community structure.18–23

It is yet unknown how the microbial communities
assemble during granule formation and steady-state
operation in full-scale reactors. In full-scale, several
important factors differ from the more investigated lab-scale
reactors. The feed composition of real wastewater, in terms
of the particulate and non-diffusible fractions of the organic
matter, influences the structure of the granules since the
microorganisms need to hydrolyse it to readily biodegradable
COD before it can be assimilated, which favours fast-growing
heterotrophic bacteria.9 Layer et al. found that the particulate
organic substrate promotes floc formation, smaller granules,
and slower settling properties.24 Hydrolysis of influent
wastewater might be beneficial for AGS, as it is considered
the rate-limiting step of conversion of substrates and
increases the bioavailability of the organic matter.25

The temperature variation is another such factor. From
studies on activated sludge, it has been shown that seasonal
temperature variation has a major impact on microbial
community dynamics.26,27 The temperature was found to be
one of the main drivers of community assembly in activated
sludge, with the hypothesis that low solids retention time
(SRT) in combination with low temperature may result in a
reduction of slow-growing microbes and therefore contribute
to seasonal shifts in the community.26 Whether this is valid
also for AGS with its biofilm growth mode is unknown.

A third factor typical for full-scale reactors is the
immigration of microorganisms from the influent

wastewater. In activated sludge, it has recently been
demonstrated that the microbial community is strongly
controlled by immigration.28 In full-scale AGS, Ali et al.
showed that the impact of immigration was larger on the
microbial community in the flocs than the granules.29 This
suggests that immigration and species sorting
(environmental and operational factors) affect flocs and
granules to varying extent. Hence, the importance of
immigration may even change in AGS during start-up when
the granules form from activated sludge flocs.

In the municipality of Strömstad in Sweden, an AGS
Nereda® plant was taken into commission at the Österröd
wastewater treatment plant (WWTP) in June 2018. The
location entails large seasonal variations in temperature,
wastewater flow, and loads of organic matter and nutrients.
In this study, we aim to identify patterns in the microbial
community succession underpinning the formation and
maintenance of AGS during the start-up of full-scale reactors.
We furthermore assess the function of the reactors at the
large seasonal variations.

2. Materials and methods
2.1. Description of the plant

The Österröd WWTP, Strömstad, Sweden (58°55′59.1″N 11°11′
48.8″E), was upgraded in 2017–2018 with an AGS plant and
primary settlers. After the upgrade, the existing CAS process
was renovated and extended to be operated in parallel with
the AGS plant. The capacity of the rebuilt WWTP is 30 000
population equivalents (P.E.) during the summer high season
and 15 000 P.E. during the rest of the year. The design flow is
600 m3 h−1 to the AGS and CAS, together. The AGS process,
consisting of two AGS reactors, was designed to treat 60% of
the flow, with the CAS treating the remaining 40%. However,
the AGS plant treated 100% of the flow when the CAS reactor
was renovated (October 2018 to June 2019). The influent
wastewater comes from a combined sewer system resulting
in increased inflow at rain events and sometimes also due to
seawater intrusion. There is also a large increase in the
organic- and nutrient load in the summer due to tourism. At
this location, the period from June to August is considered
summer, September to mid-November is autumn, then
follows winter until mid-March and April–May is the spring.
The targeted effluent concentrations (annual averages) from
the AGS reactors were 8 mg L−1 of BOD7, 10 mg L−1 of total
nitrogen (TN), 1.0 mg L−1 of total phosphorus (TP), and 20
mg L−1 of suspended solids (SS).

The influent wastewater enters inlet screens, an aerated
fat- and sand trap, primary settlers, biological treatment with
AGS (with associated influent and effluent buffer tanks) in
parallel with CAS (including a secondary settler), a
flocculation tank for the effluents of the AGS and CAS
(dosage of poly-aluminium chloride as precipitation
chemical), and a final settler (Fig. 1). A flocculation tank is
located prior to the pre-settlers (Fig. 1). The pre-settlers
consist of three parallel tanks; one feeding only the AGS, one

Environmental Science: Water Research & Technology Paper

O
pe

n 
A

cc
es

s 
A

rt
ic

le
. P

ub
lis

he
d 

on
 0

4 
N

ov
em

be
r 

20
22

. D
ow

nl
oa

de
d 

on
 1

/4
/2

02
3 

9:
27

:3
4 

A
M

. 
 T

hi
s 

ar
tic

le
 is

 li
ce

ns
ed

 u
nd

er
 a

 C
re

at
iv

e 
C

om
m

on
s 

A
ttr

ib
ut

io
n 

3.
0 

U
np

or
te

d 
L

ic
en

ce
.

View Article Online

http://creativecommons.org/licenses/by/3.0/
http://creativecommons.org/licenses/by/3.0/
https://doi.org/10.1039/d2ew00653g


3140 | Environ. Sci.: Water Res. Technol., 2022, 8, 3138–3154 This journal is © The Royal Society of Chemistry 2022

feeding both the AGS and the CAS, and one solely used at
peak flows to prevent overflow. The pre-settlers were designed
for COD removal of 30%, based on expected loads, but the
actual COD removal was higher (40–50%). The sludge
treatment consists of storage tanks (partly aerated), a
mechanical sludge thickener, and a sludge screw press. The
reject water is pumped to the water line prior to the primary
settler. Septic sludge is sent to the sludge line.

2.2. The AGS reactors

Each AGS reactor (R1 and R2) has a volume of 758 m3 and a
depth of 7 m. The influent and effluent buffer tanks have
volumes of 340 m3 and 440 m3, respectively, and the buffer
tank for discharged sludge has a volume of 30 m3. The
reactors are equipped with sensors for temperature,
oxidation–reduction potential (ORP), dissolved oxygen (DO),
and nitrate. The reactors also have analysers taking samples
every ten minutes for measurement of ammonium and
phosphate concentrations (Endress Hauser). The water level
is tracked with an ultrasound sensor.

2.3. Sampling of water and sludge

Flow proportional water samples were collected from the
influent and effluent of R1 and R2. The flow proportional
sampling was out of operation in 2019 from April 1st to May
13th for the influent and from April 1st to July 22nd for the
effluent. At those occasions, grab samples were taken. The
sampling of sludge was done at the depths of 1.5 and 5 m
with a Ruttner sampler during the aerated reactor phase. The
samples from the two depths were mixed prior to analysis.

2.4. Influent wastewater characteristics

The composition of the influent wastewater, from July 2018
to September 2019, is shown in Table 1. The concentrations

of organic matter, phosphorus and ammonium were higher
in late spring and summer than in fall, winter, and early
spring (Table 1), which can be explained by summer tourism
and less rain in spring and summer. The concentration of
easily degradable organic matter (BOD7, soluble COD) in the
AGS plant was considered low. To increase it, and thereby
increase the BOD7/N-ratio to the design value (>3),
hydrolysis–fermentation was introduced in the pre-settler
tank by increasing the sludge level from August 31st, 2019
(Table 1).

2.5. Seed sludge and reactor operation

AGS R1 was seeded with activated sludge from a
neighbouring WWTP (Bodalen WWTP in the municipality of
Tanum, average load 3000 P.E.), an SBR plant with compact
and well-settling sludge (average SVI30 of 67 mL g−1 in
January to May 2018). AGS R2 was seeded with granules from
the AGS at the Simpelveld WWTP in the Netherlands (average
load 9000 P.E.).6 Both seeding sludges treated municipal
wastewater with enhanced biological nitrogen- and
phosphorus removal. The seeding was performed in June
2018 to a sludge concentration of 3.4 and 3.6 g L−1 for R1
and R2, respectively. Due to the low sludge concentration in
March 2019 (about 2.5 g L−1) and lack of nitrification, R1 was
reseeded with granules from R2. The temperature was at its
highest (about 20 °C) when the seeding was done, whereafter
the temperature decreased to 6 °C during the following six
months (Fig. 2).

A cycle in the AGS reactors starts with a fixed time for
simultaneous filling of influent wastewater and decanting of
effluent followed by sludge discharge. Then follows a reaction
phase consisting of a main aeration phase and sometimes a
pre-and/or post-denitrification phase. The cycle is terminated
by a settling phase with a fixed time. In the post-

Fig. 1 Simplified process scheme (not in scale) of the Österröd WWTP.

Environmental Science: Water Research & TechnologyPaper

O
pe

n 
A

cc
es

s 
A

rt
ic

le
. P

ub
lis

he
d 

on
 0

4 
N

ov
em

be
r 

20
22

. D
ow

nl
oa

de
d 

on
 1

/4
/2

02
3 

9:
27

:3
4 

A
M

. 
 T

hi
s 

ar
tic

le
 is

 li
ce

ns
ed

 u
nd

er
 a

 C
re

at
iv

e 
C

om
m

on
s 

A
ttr

ib
ut

io
n 

3.
0 

U
np

or
te

d 
L

ic
en

ce
.

View Article Online

http://creativecommons.org/licenses/by/3.0/
http://creativecommons.org/licenses/by/3.0/
https://doi.org/10.1039/d2ew00653g


Environ. Sci.: Water Res. Technol., 2022, 8, 3138–3154 | 3141This journal is © The Royal Society of Chemistry 2022

denitrification phase, aeration in short pulses was applied to
mix the reactor content, since no mixers are installed in
Nereda reactors. With a fixed filling time, the exchange ratio
is dictated by the inflow. Typical exchange ratios were 35–
50% (Table 2). The total cycle time was decided by a model
(Aquasuite® Nereda controller) based on the predicted
inflow. The total cycle time, and as result, the hydraulic
retention time (HRT), were hence, shorter during wet weather
flow than during dry weather flow (Table S1†). The time of
the aerated phase is determined by the control system with
input from the online measurement of ammonium (the
aeration phase ended when 3–3.5 mg L−1 was reached). The
DO concentration was controlled by a set-point, typically set
at a higher value during the colder months (2.5–3 mg L−1)
than during the warmer months (1–2 mg L−1) to maintain
nitrification (Table 2).30

During the first three months, the strategy was to
gradually increase the up-flow velocity during filling and
decanting to promote fast-settling aggregates but avoid
excessive wash out of biomass. This strategy was followed
in R2, but not in R1, where the up-flow velocity had to be
decreased after six months when the biomass concentration
was critically low. After the reseeding in March 2019, the
up-flow velocity could eventually be increased also in R1
(Table 2).

2.6. Reactor loads

The specific loads of BOD7, total Kjeldahl nitrogen (TKN) and
TP were higher in R1 than R2 prior to the reseeding,
whereafter the loads became more similar (Fig. S1†). From
April 2019 onward, the specific loads of TKN and TP
decreased for both reactors, and the load of BOD7 remained
around 0.03 kg (kg VSS−1 d−1). Over the whole study period,
the average specific COD loads were 0.12 and 0.084 kg COD
(kg VSS−1 d−1) for R1 and R2, respectively, and the average
volumetric loads of COD were 0.41 and 0.43 (kg COD m−3

d−1). The mass load (kg d−1) of BOD7 and SS was generallyT
ab

le
1

C
o
m
p
o
si
ti
o
n
o
f
p
re
-s
et
tl
ed

w
as
te
w
at
er

fe
ed

in
g
th
e
A
G
S
re
ac

to
rs
,a

ve
ra
g
e
±
st
an

d
ar
d
d
ev

ia
ti
o
n
(n
),
w
h
er
e
n
is
th
e
n
u
m
b
er

o
f
sa
m
p
le
s

Pe
ri
od

C
on

ce
n
tr
at
io
n
(m

g
L−

1
)

R
at
io

B
O
D
7

C
O
D

So
lu
bl
e
C
O
D

T
P

T
N

T
K
N

N
H

4
+
-N

N
O
3
− -
N

SS
B
O
D
7
/T
K
N

B
O
D
7
/T
P

So
lu
bl
e
C
O
D
/C
O
D

Ju
l–
Se
p
20

18
14

1
±
74

(1
6)

31
2
±
12

7
(3
4)

17
0
±
88

(3